INSTALLATION INSTRUCTIONS AND PARTS LIST

VEHICLE APPLICATION:
MODEL 251525 (12” X 20”) FRONT MUDGUARDS
2019 FORD RANGER SERIES TRUCKS

READ INSTRUCTIONS COMPLETELY AND CHECK TO MAKE SURE THAT ALL REQUIRED PARTS
(LISTED ON SERVICE PARTS LIST) ARE ON HAND BEFORE STARTING THE INSTALLATION.

STARTING ON THE PASSENGER SIDE ATTACH BRACKET (ITEM #3) TO THE STUDS STICKING OUT
UNDER THE PASSENGER SIDE, AS SHOWN SECURE WITH 2 NUTS (ITEM #10) LEAVE FINGER
TIGHT.

POSITION THE MUDGUARD (ITEM #1)AGAINST THE WHEEL WELL FLANGE AND INSTALL 2 HEX
HEAD BOLTS (ITEM #5) AND 2 WASHERS (ITEM #6) THROUGH THE LOWER HOLES IN MUD GUARD
AND INTO THE BRACKET SLOT. SECURE WITH 2 WASHERS (ITEM #6)) AND 2 NUTS (ITEM #7)
LEAVE FINGER TIGHT.

WITH THE MUD GUARD IN PLACE ADJUST AND TIGHTEN ALL HARDWARE

NOW WITH THE MUD GUARD POSITIONED SO THAT IT IS LEVEL INSTALL THE 2 WASHERS (ITEMS
#6 #8) AND TAP SCREW (ITEM #9) INTO THE 2 TOP HOLES ON THE MUD GUARD.

REPEAT FOR THE OPPOSITE SIDE.

E 251725-INS SHEET 1 06AUG19

TRUCK EQUIPMENT |




SERVICE PARTS LIST

2019 FORD RANGER
MODEL: 251725

fig 1

FRONT INSTALLATION
RIGHT (PASSENGER) SIDE SHOWN

¢ E
TRUCK EQUIPMENT,

WHEEL WELL LINER

ITEM || QTY DESCRIPTION
1 1 MUDGUARD—RUBBER, 20" RANGER,RH
2 1 MUDGUARD—RUBBER, 20" RANGER,LH
3 1 BRACE-SUPPORT, FRONT RH
4 1 BRACE-SUPPORT, FRONT LH
5 4 HHCS—STL,1/4—20 X .758" BLK ZP
6 12 || WSHR—-FNDR, 1/4 X1, SST,18—8,BZP
7 4 NUT-HEX,NYL, 1/4—20,SST
8 4 WASHER, FLAT,3/16, BZP
9 4 HHCS,8-18X1 TEK SC#Z BLK ZP
10 4 NUT-HEX,M12

251725—INS SHEET 2 07AUGL9




